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Test Report 

Report No.: TR20165236 

 

 

 

 

Applicant Bagco Asia Ltd 

Address 

Suite 1902, Tamson Plaza, 161 Wai Yip Street, 

Kwun Tong, Kowloon 

Report Date 2016-08-11 

 

 

 

 

Hangzhou C&K Testing Technic Co., Ltd. 



 

 

Report No.:TR20165236   Date: 2016-08-11 

Page 2/4 

 

 
 

Test Report 

Applicant Bagco Asia Ltd 

Address Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon 

Sample Name 300*250D with PVC backing-Black 

Type/ Model / 

Sample Received Date 2016-08-05 

Test Period 2016-08-05~ 2016-08-11 

Test Requirement 
To determine cadmium content in the submitted sample according to the 

client’s requirement. 

 

Test Item(s) Test Result(s) 

Cadmium Content Pass 

  

 

 

Complied by 

 

Inspected by 

 

Authorized by 
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Test Component(s): 

No. Sample Serial No. Test Component(s) 

001 TR20165236001 300*250D with PVC backing-Black 

 

Photo(s): 

 

 

TR20165236 
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Cadmium Content 

Test Method: EN 1122: 2001 

Test Item(s) MDL 
Clients’ 

Requirement 
Unit 

Test Result(s) 

001 

Cadmium 5 90 mg/kg N.D. 

Remarks:  

1. MDL = Method Detection Limit 

2. N.D. = Not detected (<MDL) 

 

***The end of report*** 

 


